
 

 

 

 

 

Evaluation of the Costs and  

Benefits of Implementing  

Ocean Water Desalination  

as a Local Drinking Water  

Supply  

 

Chapter II 
Project Designs 
and Assumptions Development 

West Basin Municipal  
Water District 

 

Final Report 

July, 30 2021 

 

Submitted by  

 

in association with 

 

 

 



 

 

 

 GHD | Chapter II, Project Designs and Assumption Development | 11190897 | Page i 

Table of Contents 

1. Introduction ................................................................................................................................... 1 

1.1 Scope and Purpose ........................................................................................................... 1 
[...]
Table II-11 Subsurface Intake Design– Estimated Capital Costs ........................................................ 33 

Table II-12 Subsurface Intake Design - O&M Costs (hypothetical operation in 2019) ........................ 35 

Table II-13 Estimated Operational and Construction Related Impacts ................................................ 36 

Table II-14 Estimated Capital Costs for Mitigation Projects for the Subsurface Intake Project Design 36 

Table II-15 Estimated Operational Costs for Mitigation Projects for the Subsurface Intake Project Design

 ......................................................................................................................................... 36 



 

 

 

 GHD | Chapter II, Project Designs and Assumption Development | 11190897 | Page iv 

Table II-16 MWD Imported Water Cost Forecast – Volumetric Charges ............................................. 38 

Table II-17 MWD Imported Water Cost Forecast – Other Charges ..................................................... 38 

Table II-18 Energy and Greenhouse Gas Intensity of Imported Water (MWD) Sources ..................... 40 

Table II-19 Comparison of Total Estimated Costs (all 2019 dollars) .................................................... 40 

 



 

 

 

 GHD | Chapter II, Project Designs and Assumption Development | 11190897 | Page 1 

1. Introduction 

1.1 Scope and Purpose 

Chapter II of the Evaluation of the Costs and Benefits of Implementing Ocean Water Desalination as a Local 

Drinking Water (the Study) includes: 

• Discussion of the assumptions and costs of the project designs considered in this Study. This includes: the 

Current Project Design and the Subsurface Intake Design for a 20 million gallons per day (MGD) Ocean Water 

Desalination Project (OWDP, ‘Project’), as well as a “No Project” alternative.   

The Study commenced in March 2019 and was completed in July 2021. It was undertaken in a five-stage process 

as covered in five Chapters of this Report (plus an Executive Summary):  

 

 

Figure II-1 Structure of this Study: Evaluation of Cost and Benefits of Implementing Ocean 

Water Desalination as a Local Drinking Water Supply 

The Chapter should be considered in the context of the detailed discussion included in the supporting Chapters as 

well as the assumptions, constraints and limitations of this Study.  

1.2 Overview of Project Designs  

Project elements for the OWDP generally consist of four main components, outlined below: 

1. An onshore desalination treatment facility located within the El Segundo Generating Stations (ESGS) site, 

2. An onshore product water distribution system, 

3. An offshore ocean water intake, and 

4. A brine discharge system. 

The Current Project Design considers a facility using similar project design assumptions contained in the Final 

Environmental Impact Report (EIR), while the Subsurface Intake Design considers a project design using the 

Desalination Amendment to the California Ocean Plan (OPA) preferred technologies for intake (subsurface) and 

brine discharge (commingled with existing wastewater ocean outfall).  

Chapter I - Executive 
Summary

Chapter II

•Project Designs and 
Assumption 
Development

Chapter III

•Project Delivery 
Method and Incentive 
Evaluation

Chapter IV

•Financial Condition 
Assessment

Chapter V

•Wholesale Drinking 
Water Rate Analysis

Chapter VI

•Cost Benefit Analysis



 

 

 

 GHD | Chapter II, Project Designs and Assumption Development | 11190897 | Page 2 

The onshore components for both project designs are identical, with the exception of pretreatment, which is tailored 

to the respective offshore intake method. Below, Figure II-2  outlines a high-level summary for each design. 

 

Figure II-2 Project Designs Summary 

1.3 Structure of This Chapter 

A breakdown and description of each of the shared project components is provided in Section 2, while unique 

project components for both project designs are described in Sections 3 and 4, respectively. Section 5 provides a 

description of the assumptions for the ‘No-Project’ option.  

Cost estimates for each option are derived and discussed in Section 6. A brief summary of the analysis is provided 

in Section 7.  

1.4 Reference Documents 

In addition to the Reference Documents listed in Chapter I of this Study, the following documents are foundational to 

the discussion in this Chapter. Other references are noted using footnotes throughout the rest of this document. 

• West Basin Municipal Water District Ocean Water Desalination Program Delivery Analysis - Final Report, 

CH2M, January 8, 2018 and supporting documents. 



 

 

 

 GHD | Chapter II, Project Designs and Assumption Development | 11190897 | Page 3 

• Seabed Infiltration Gallery Construction and Life-Cycle costs for a Proposed 20 MGD Ocean Water Desalination 

Facility El Segundo, California, Geosyntec, December 2017. 

• West Basin Municipal Water District Ocean Water Desalination Discharge Feasibility Study, Carollo Engineers, 

December 2016. 

• Feasibility Assessment of Subsurface Seawater Intakes Proposed Desalination Facility El Segundo California, 

Geosyntec, March 2016. 

• West Basin Municipal Water District Ocean Water Desalination Program Master Plan (PMP), Malcolm Pirnie, 

Arcadis, January 2013. 

• Redondo Beach Generating Station Clean Water Act Section 316(b) impingement mortality and entrainment 

characterization study, MBC, Tenera Environmental, December 2007. 

• El Segundo Generating Station Clean Water Act Section 316(b) Impingement Mortality and Entrainment 

Characterization Study. Final Report. Prepared for El Segundo Power, LLC., January 2, 2008. 

1.5 Limitations, Exclusions and Assumptions 

Limitations and Exclusions pertaining to the Study overall are included in Chapter I and apply here. 

  



 

 

 

 GHD | Chapter II, Project Designs and Assumption Development | 11190897 | Page 4 

2. Project Designs – Shared Project Components 

2.1 Site Civil Works 

For this study, it is assumed that demolition of the existing power generating units, and any necessary site 

remediation, will be completed by the site owner.  Site civil works only consider minor grading and paving around 

new desalination project facilities. An estimated one-time lease payment was developed based on similar projects in 

Southern California. 

2.2 Electrical 

Power to the OWDP would be provided by Southern California Edison (SCE). Electrical power supply required for 

the desalination facility, intake pump station, and desalinated water pump station is estimated at 13 kilowatt-hours 

(kWh) per 1000 gallons; refer to Table II-1. It is anticipated that the Project would require a total annual demand of 

90,200 megawatt-hours (MWh) per year. An electrical substation would be installed on site to lower the voltage from 

service voltage to site distribution voltage.  

Table II-1 Electrical Power Supply Summary (MW) 

Component 
Estimated Project Power Supply 

Requirements (MW) 

Intake and Pretreatment 0.9 

First-Pass Reverse Osmosis1 8.3 

Second-Pass Reverse Osmosis1 0.6 

Post-Treatment 0.1 

Distribution 1.7 

Residuals and Other 0.4 

Miscellaneous 0.1 

Contingency (3%) 0.4 

TOTAL 12.5 
Notes:  
These are preliminary estimates done for CEQA analysis and may be modified during the Project’s regulatory permitting, 
final design, and/or construction process.  
1 Energy consumption is estimated based on the use of existing energy recovery device technology. 

2.3 Onshore Intake Pump Station 

Seawater from the Pacific Ocean would be conveyed to an onshore concrete intake vault wet well by one of the 

intake methods specified in both Project Designs. Intake pumps, drawing water from the wet well, would pump the 

feedwater directly into adjacent pretreatment facilities. This intake pump station would have a pumping capacity of 

42 to 45 MGD (depending on the ultimate process design), and a combined horsepower (HP) of approximately 750 

HP. 

2.4 Reverse Osmosis (RO) System 

Following pretreatment, outlined below for both Project Designs, desalination would be accomplished using RO, a 

process that uses high pressure to push water through semi-permeable membranes to remove dissolved salts. This 

process produces a purified permeate stream and a concentrated brine stream. The proposed arrangement for this 

project would include a first-pass RO membrane system, followed by a second-pass RO membrane system treating 

a portion of the permeate from the first-pass. The purpose of the second-pass system is to provide additional 



 

 

 

 GHD | Chapter II, Project Designs and Assumption Development | 11190897 | Page 5 

removal of monovalent ions, such as boron and chloride. Target recovery (the ratio of permeate extracted per unit of 

feedwater) is 50 percent for the first-pass system and 90 percent for the second-pass system. The system is 

tailored to produce finished water with a target boron concentration of less than 0.5 mg/L, a bromide concentration 

level of less than 0.3 mg/L, and a chloride concentration level of less than 100 mg/L. 

Cartridge filters would be used ahead of the RO system to remove suspended particulates that may pass through 

from the pretreatment step.  

A large Process Building would house all pretreatment and RO equipment. The RO system would include first-pass 

process trains, and second-pass process trains, with each process train being composed of a high-pressure pump, 

membrane elements in 8-inch-diameter pressure vessels mounted on racks (arrays), and connecting piping and 

valve manifolds for feed, permeate, cleaning, and flush supplies. The first-pass RO process would include an 

energy recovery system (ERS). RO concentrate from the first-pass would be conveyed through the ERS, then to the 

Brine Discharge Tank, before being discharged to the ocean via one of the two discharge methods discussed in the 

following sections. Second-pass RO concentrate would be returned ahead of the cartridge filters.   

Periodic cleaning of RO membrane elements using a clean-in-place (CIP) system significantly extends their useful 

life. A CIP system typically includes a cleaning water tank (or two), circulation pump and cartridge filters to prevent 

foulants from re-entering the membrane during recirculation. A tank heater is included to optimize the cleaning 

process. Necessary chemicals may include caustic soda, detergents, acids, or proprietary cleaners. 

2.5 Post Treatment 

The purpose of post-treatment is to stabilize the product water, first by adding hardness/alkalinity (remineralization) 

into the RO permeate. This is typically done by first dosing the permeate with carbon dioxide before allowing it to 

flow through a calcite contactor. 

Following the RO system, permeate water would flow to the RO Permeate Flush Tank, then on to the calcite 

contactors for stabilization.  

After stabilization, the pH of the water would be adjusted through the addition of sodium hydroxide. Sodium 

hypochlorite would be added for chlorine disinfection in the Product Water Storage Tank. The Product Water 

Storage Tank has been sized to 3.0 MG to provide sufficient chlorine contact time and additional operational 

flexibility. Ammonia would be added at the outlet of the Product Water Storage Tank with additional sodium 

hypochlorite trimming to provide a residual chloramine concentration to maintain disinfection in the distribution 

system. 

2.6 Chemical Storage and Handling 

Chemicals required for the treatment process would be stored on-site and used for control of biological fouling, 

pretreatment, membrane cleaning, and post-treatment. These chemicals typically include:  

• Sodium hypochlorite - To periodically shock-chlorinate the intake piping system, and for disinfection in the 

product water tank and to generate chloramines in the distribution system. 

• Sodium bisulfite – To neutralize the chlorine residual that remains after shock chlorination, prior to water 

entering the cartridge filters, to protect the RO membranes.  

• Ferric-based coagulant – Used routinely during the flocculation process as part of the Gravity Media Filtration 

(GMF) pretreatment train. 



 

 

 

 GHD | Chapter II, Project Designs and Assumption Development | 11190897 | Page 6 

• Citric acid and other proprietary chemicals (approved for use in potable water treatment facilities) - For 

membrane cleaning operations.  

• Carbon dioxide and calcite - For post-treatment. 

• Ammonia (aqueous form) - To make chloramine (with sodium hypochlorite) for disinfection.  

• Sodium hydroxide - For pH adjustment of the second-pass RO feed water and desalinated water. 

• Proprietary antiscalant chemicals (approved for use in potable water treatment facilities) - For the RO process. 

• Polymer (i.e. binding agent) – For pretreatment coagulation/flocculation and for solids handling processes 

Bulk chemicals would be stored in gaseous form (carbon dioxide), solid form (calcite), and liquid form (all other 

chemicals). All chemicals would be safely stored in bulk on-site in a chemical storage area equipped with a separate 

chemical spill containment area for each chemical.  

2.7 Product Water Storage Tank 

A Product Water Storage Tank has been sized to 3.0 MG to provide sufficient chlorine contact time to achieve the 

necessary pathogen inactivation and destruction, and additional operational flexibility. Ammonia would be added at 

the outlet of the Product Water Storage Tank with additional sodium hypochlorite trimming to provide a residual 

chloramine concentration to maintain disinfection in the distribution system. 

2.8 Backwash Water Treatment and Solids Handling 

The spent backwash from pretreatment GMF backwashes (both Project Designs) would flow to a Spent Backwash 

Tank.  From there, flow would be pumped to Lamella clarifiers for solids removal. The clarified effluent would be 

pumped to the Brine Discharge Tank, where it would mix with RO brine and be discharged to the ocean. Sludge 

from the Lamella clarifiers would be pumped to a Floated Sludge Tank, which would also collect the sludge from a 

pretreatment in-filter dissolved air flotation system (in-filter DAF) utilized, as described below, for the Current Project 

Design. From there the sludge would be sent to dewatering centrifuges, with the option to add polymer available. 

Dewatered solids leaving the centrifuges would be collected and hauled offsite for landfill, while effluent would be 

combined with Lamella Clarifier effluent and sent to the Brine Discharge Tank.  

2.9 Brine Discharge Tank 

The Brine Discharge Tank would collect concentrated brine from the RO process, as well as clarified effluent from 

the backwash water treatment and solids handling facilities, to provide some flow equalization before being pumped 

for offshore discharge by the adjacent brine discharge pumps. 

2.10 Operations/ Administrative Building 

The Administration/Operations Building would accommodate the desalination facility operational and administrative 

staff.  It would include a reception area, administrative offices, conference room, restrooms, lunchroom/kitchen, 

operations center, lockers, and a maintenance workshop. 



 

 

 

 GHD | Chapter II, Project Designs and Assumption Development | 11190897 | Page 7 

2.11 Product Water Pump Station 

A Product Water Pump Station would pump the disinfected desalinated (finished) water into a new conveyance 

pipeline, which would deliver the finished water to the distribution system. The pump station would operate at 

approximately 2,400 HP (1,700 KW). Surge-control facilities, consisting of one or more hydro-pneumatic tanks, 

would be required to protect the pump station and pipeline system from hydraulic transients and surges. The surge 

tanks would be connected to the discharge of the pump station and would be located next to the pump station. 